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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
140 | il
€ o0l
3 120
3
m
z |
= 100
@
©
5 801
)
T
2 60 - - e
10 - ’ b 4 Rkt \
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-783. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-784. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU26)
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field -

Fr([er?ﬂfzqcy Detector Ar[“H/\F;JOL HQgﬁn{ﬁﬂ [Adzeig‘r‘g LQ/ZTI?;;]] [ggc/:nlg] [ité‘;'\‘fl’::] [d;m;m] Margin [dB]
*|  11570.00 Average H - - -80.98 12.07 38.09 53.98 -15.89
*|  11570.00 Peak H - - -69.27 12.07 49.80 73.98 -24.18

17355.00 Peak H - - -71.51 21.01 56.50 68.20 -11.70
Table 7-313. Radiated Measurements CDD Diversity (RU26)

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 1 Meter
Operating Frequency: 5785MHz
Channel: 157

O | ooy | APl | setema | TOUER | anaaer | aFOL | GRS | g | b vergin e

[degree] Factor [dB] [dBuV/m]
23140.00 Peak H 346 270 -37.02 -4.44 -9.54 56.00 68.20 -12.20

Table 7-314. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2903
IC: 579C-A2903

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

@ clement
Test Dates: EUT Type:
11/28/2023 - 3/05/2024 | Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-785. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
*| 11650.00 Average H - - -80.81 11.97 38.16 53.98 -15.82
*| 11650.00 Peak H - - -69.94 11.97 49.03 73.98 -24.95
17475.00 Peak H - - -71.31 21.83 57.52 68.20 -10.68

Table 7-315. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-786. RSE above 1GHz CDD Diversity (11ax — Ch.36 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit X
Detector h Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
10360.00 Peak H - - -68.51 11.14 49.63 68.20 -18.57
* 15540.00 Average H - - -83.74 17.36 40.62 53.98 -13.36
* 15540.00 Peak H - - -70.24 17.36 54.12 73.98 -19.86

Table 7-316. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-25-R1.BCG

Test Dates:
11/28/2023 - 3/05/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-787. RSE above 1GHz CDD Diversity (11ax — Ch.40 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (MHz)
Plot 7-788. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.40 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Analyzer AFCL St'r:;‘:gth Limit Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak H - - -69.10 11.20 49.10 68.20 -19.10
*| 15600.00 Average H - - -83.85 17.11 40.26 53.98 -13.72
*| 15600.00 Peak H - - -70.56 17.11 53.55 73.98 -20.43

Table 7-317. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-789. RSE above 1GHz CDD Diversity (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit X
Detector h Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
10480.00 Peak H - - -68.75 11.30 49.55 68.20 -18.65
* 15720.00 Average H - - -82.92 16.73 40.81 53.98 -13.17
* 15720.00 Peak H - - -69.99 16.73 53.74 73.98 -20.24

Table 7-318. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:

11/28/2023 - 3/05/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-790. RSE above 1GHz CDD Diversity (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol Antenna TLIGIES Analyzer AFCL Al Limit
Detector o ) Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dByV/m] [dBpV/m]
10520.00 Peak H - - -68.25 11.15 49.90 68.20 -18.30
*|  15780.00 Average H - - -84.13 17.32 40.19 53.98 -13.79
*|  15780.00 Peak H - - -69.85 17.32 54.47 73.98 -19.51

Table 7-319. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:

11/28/2023 - 3/05/2024

EUT Type:
Tablet Device
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Plot 7-791. RSE above 1GHz CDD Diversity (11ax — Ch.56 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (MHz)
Plot 7-792. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.56 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -68.22 11.01 49.79 68.20 -18.41
* 15840.00 Average H - - -83.63 17.73 41.10 53.98 -12.88
* 15840.00 Peak H - - -69.92 17.73 54.81 73.98 -19.17

Table 7-320. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-793. RSE above 1GHz CDD Diversity (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -80.02 10.87 37.85 53.98 -16.13
* 10640.00 Peak H - - -69.44 10.87 48.43 73.98 -25.55
* 15960.00 Average H - - -83.72 17.92 41.20 53.98 -12.78
* 15960.00 Peak H - - -69.76 17.92 55.16 73.98 -18.82

Table 7-321. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-794. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna TLIGIES Analyzer AFCL Al Limit
Detector o ) Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dByV/m] [dBpV/m]
*| 11000.00 Average H - - -80.82 12.10 38.28 53.98 -15.70
*| 11000.00 Peak H - - -69.08 12.10 50.02 73.98 -23.96
16500.00 Peak H - - -70.01 19.60 56.59 68.20 -11.61

Table 7-322. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-25-R1.BCG

Test Dates:

11/28/2023 - 3/05/2024

EUT Type:
Tablet Device
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Plot 7-795. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Frequency (MHz)
Plot 7-796. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit X
Detector . Azimuth Strength Margin [dB]
[MHZ] [HV] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
*|  11160.00 Average H - - -80.68 11.29 37.60 53.98 -16.38
* 11160.00 Peak H - - -69.29 11.29 49.00 73.98 -24.98
16740.00 Peak H - -71.27 19.67 55.40 68.20 -12.80

Table 7-323. Ra

diated Measureme

nts CDD Diversity (RU242)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-797. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna TLIGIES Analyzer AFCL Al Limit
Detector ’ ’ . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dByV/m] [dBpV/m]
*|  11440.00 Average H - - -81.18 12.05 37.86 53.98 -16.12
*|  11440.00 Peak H - - -68.80 12.05 50.25 73.98 -23.73
17160.00 Peak H - - -70.59 20.91 57.32 68.20 -10.88

Table 7-324. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:

11/28/2023 - 3/05/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-798. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna TLIGIES Analyzer AFCL Al Limit
Detector o ) Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dByV/m] [dBuV/m]
*|11490.00 Average H - - -81.04 11.97 37.93 53.98 -16.05
*|  11490.00 Peak H - - -69.26 11.97 49.71 73.98 -24.27
17235.00 Peak H - - -70.79 20.94 57.15 68.20 -11.05

Table 7-325. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2903
IC: 579C-A2903

Approved by:
Technical Manager

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Test Dates:
11/28/2023 - 3/05/2024

Test Report S/N:
1C2311270064-25-R1.BCG

EUT Type:
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Plot 7-799. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-800. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU242)
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .

i | oo | ML | ey | | S| G| st | e | e o
* 11570.00 Average H - - -81.08 12.07 37.99 53.98 -15.99
* 11570.00 Peak H - - -69.53 12.07 49.54 73.98 -24.44

17355.00 Peak H - - -70.56 21.01 57.45 68.20 -10.75

Table 7-326. Radiated Measurements CDD Diversity (RU242)

Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 1 Meter

Operating Frequency: 5785MHz

Channel: 157

Turntable Distance Field o

Tiwa | 2o | TR | veamtom | AT | | famy | Somecton | Suenath | g | Merain (03]
23140.00 Peak H 298 7 -46.02 -4.44 -9.54 47.00 68.20 -21.20

Table 7-327. Radiated Measurements CDD Diversity (RU242)
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Frequency (GHz)
Plot 7-801. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -81.03 11.97 37.94 53.98 -16.04
* 11650.00 Peak H - - -70.09 11.97 48.88 73.98 -25.10
17475.00 Peak H - -70.75 21.83 58.08 68.20 -10.12
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7.6.6 Antenna 3c Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/52

PASS i fow:1Mnz  Peak: 5147.25 MHz, 66.82 dBuV/m
A5 et 14995 SWT: 1.0me  Avg: 5147.50 MHz, 50.81 dBuV/m
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Plot 7-802. ANTENNA 3C (PK & AVG, RU26, INDEX 0, CH.36, MCS11)

PASS it RBW:1MHz  peak: 5350.00 MHz, 67.44 dBRV/m
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Plot 7-803. ANTENNA 3C (PK & AVG, RU52, INDEX 37, CH.64, MCS11)

PASS rmge T \’}g‘%f % mni Peak: 5469.25 MHz, 63.09 dBuV/m
Avg, Ofiset: 15,698 SWT: 1.0ms_Avg: 5455.00 MHz, 48.61 dBpV/m
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Plot 7-804. ANTENNA 3C (PK & AVG, RU52, INDEX 37, CH.100,
MCS11)

Trace: Mnyold RBW: 1 MHz 5726.00 MHz
PASS pgetecorix *  vaw: 3wz 63.22 dBUV/m
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Plot 7-805. ANTENNA 3C (PK, RU52, INDEX 37, CH.140, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS petector: *K VBW: 3 MHz 5736.55 MHz

Offset: 15.5dB SWT: 1.0ms 124.06 dBuV/m
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Plot 7-806. ANTENNA 3C (PK, RU26, INDEX 0, CH.149, MCS11)

PASS Trace: MaxHold CBW: 1 MHz 5833.20 MHz
— T Offset: 16.1dB  SWT.

Dfeftector: PK BW: 3 MHz

1.0ms 123.29 dBuV/m
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Plot 7-807. ANTENNA 3C (PK, RU26, INDEX 8, CH.165, MCS11)

FCC ID: BCGA2903

IC: 579C-A2903 @ element

MEASUREMENT REPORT Approved by:
(CERTIFICATION)

Technical Manager

1C2311270064-25-R1.BCG

Test Report S/N: Test Dates: EUT Type:
11/28/2023 - 3/05/2024 | Tablet Device

Page 370 of 448

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH100/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH100%20MCS11%20Q67
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH100/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH100%20MCS11%20Q67
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH100/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH100%20MCS11%20Q67
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH100/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH100%20MCS11%20Q67
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH36%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH140/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH140%20MCS11%20Q71
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH140/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH140%20MCS11%20Q71
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH140/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH140%20MCS11%20Q71
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH140/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH140%20MCS11%20Q71
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/20MHz/CH140/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2020MHz%20CH140%20MCS11%20Q71
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU26%20Idx8%20Core0%2020MHz%20CH149%20MCS11%20Q86

@ clement

RU242

PASS i ‘ RBW.1MHz peak: 5144.50 MHz, 66.72 dBuV/m
Aig o 10700 VW 3MHE 00514975 MHz, 50.63 dBV/m

-
Y
o

-
N
o

2

Field Strength (dBuV/m)

..

-

-
o

40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)
Plot 7-808. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.36,
MCS11)

PASS: © RBW.1MMz peak: 5148.50 MHz, 68.22 dBuV/m
m ome‘ a0 SWT: 1.0ms _Avg: 5148.75 MHz, 50.35 dBuV/m

-
a
=)

-
»
o

o
o
E=3

8

Field Strength (dBuV/m)

i ]

-]
=]

40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)
Plot 7-809. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.40,
MCS11)

PASS: Bbw: 1M1z Peak: 5350.00 MHz, 64.88 dBpV/m
"%%','.z‘. ‘,5.’,?,‘:, SWT: 1,0ms__Avg: 5350.25 MHz, 50.05 dBuV/m

-
a
=)

-
N
oS

100

@
S

Field Strength (dBuV/m)

-3
o

40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-810. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.60,

PASS i © RBW:1MHz peak: 5352.25 MHz, 68.77 dBuV/m
Aig o 16700 VAW 3MHE 00 5350.50 MHz, 51.99 dBV/m

140 4

120 4—f

Field Strength (dBuV/m)

s

40

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)
Plot 7-811. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.64,
MCS11)

PASS ; BBW: 1MHZ  peak: 5469.00 MHz, 61.85 dBUV/m
“'9 °""‘ 538 swT: i.oms  Avg: 5448.00 MHz, 48.91 dBuV/m

-
s
=3

-
N
o

@
©

Field Strength (dBuV/m)
-
o
£

o
©

W
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-812. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.100,
MCS11)

PASS: Rbw: 1M1z Peak: 5469.75 MHz, 62.20 dBpV/m
A g ‘;’.‘9%% SWT: 0meAvg: 5447.00 MHz, 48.03 dBV/m

140

120

100

80

Field Strength (dBuV/m)

60 x

—

SV [FESUNNN DUIImN ——" cem— o S

40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-813. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.104,

MCSL11) MCS11)
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
: Page 371 of 448
1C2311270064-25-R1.BCG 11/28/2023 - 3/05/2024 | Tablet Device

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH36/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH36%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH40/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH40%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH60/USI%2071090%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH60%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH64/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH64%20MCS11%20Q73
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH100/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH100%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH104/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH104%20MCS11%20Q74

@ clement

PASS Avg Oﬂml 15.5d8 sgw ;mz

k Offset: 151da SWT: 1.0ms

Peak: 5466.75 MHz, 62.63 dBuV/m
Avg: 5448.00 MHz, 49.12 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60

5. e SR

40
5345

5370 5395 5420 5445 5470 5495

Frequency (MHz)
Plot 7-814. ANTENNA 3C (PK & AVG, RU242, INDEX 61, CH.108,

5520 5545 5570 5595

MCS11)
Trace: MaxHold RBW: 1 MHz 5804.25 MHz
: Pl 3 -
PASS Detector: Pk vew: 3 Mz £1.96 dBuV/m
140
E
3120
s
£
% 100
g
&
3 e
&
60 “ ) 4
S600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Frequency (MHz)

Plot 7-815. ANTENNA 3C (PK, RU242, INDEX 61, CH.132, MCS11)

Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Detector: PK VBW: 3 MH: 1
PASS  oetector : 3 Wiz 63.09 dBuV/m
140
E
3120
s
£
2 100
3
]
§ 80
@
60 1 L
S600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Frequency (MHz)
Plot 7-816. ANTENNA 3C (PK, RU242, INDEX 61, CH.136, MCS11)

Trace: MaxHoId RBW: 1 MHz 5725.25 MHz
Det: t VB W 3 MH: 3
PASS oetector: : 3 iz 62.80 dBuV/m
140
s
3120
2
£
2 100
g
]
g 80
@
60 >
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Frequency (MHz)
Plot 7-817. ANTENNA 3C (PK, RU242, INDEX 61, CH.140, MCS11)

Trace: MaxHold RBW: 1 MHz 5637.15 MHz
Detecto PK VBW 3 MHz
PASS 15 WT: 1.0ms 61.82 dBuV/m
130
120
E 10
£
:
el 100
£
é 90
g
& 80
2
@ 70
T
60
50
5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900

Frequency (MHz)
Plot 7-818. ANTENNA 3C (PK, RU242, INDEX 61, CH.149, MCS11)

Trace: MaxHoId
De(eclor

5978.80 MHz
61.68 dBuV/m

AL

5675

PASS

W: 1 MHz
VBW: 3 MHz
____— — Offset: 16.4dB ___ SWT: 1.0ms

Field Strength (dBuV/m)
- e e
3 8 8 85 38 %

-
=]

5710 5745 57'80 5815 5850 5885

Frequency (MHz)

Plot 7-819. ANTENNA 3C (PK, RU242, INDEX 61, CH.165, MCS11)

5920 5955 5990 6025

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:
11/28/2023 - 3/05/2024

EUT Type:
Tablet Device

Page 372 of 448

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH108/STATS%2071167%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH108%20MCS11%20Q85
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH132/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH132/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH132/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH132/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH136/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH136%20MCS11%20Q78
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH136/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH136%20MCS11%20Q78
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH136/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH136%20MCS11%20Q78
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH136/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH136%20MCS11%20Q78
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH140/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH140%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH140/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH140%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH140/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH140%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH140/None%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH140%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH149/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core0/20MHz/CH165/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core0%2020MHz%20CH165%20MCS11%20Q86

@ clement

7.6.7 Antenna 3c Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/52

ok Tace | RBW:1MHZ  peak: 5135.75 MHz, 63.47 dBuV/m ok Tace | RBW:1MHZ  peak: 5464.75 MHz, 62.95 dBuV/m
PASS avg offiet 1egas YW 3 MHZ 00751 36.00 MH2, 51.24 dBRV/m PASS Avg Offer: 15608 VOU IHMZ 5y '5458.50 MHzZ, 49.11 dBpV/m
140 I
140
E | Em— E
S 120 fi 3 120
o | o
) \ )
£ 100 E] £ 100
=3 »w | =
H \-\‘ H
= 80 1 1 =
@ | » 80
2 | 2
£ 60 ,.,ku‘"’jrm) \L\L 2 60 W \
i i, S “‘L'VW‘ v= JI_A.__,_ »_‘M |
a0 40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-820. ANTENNA 3C (PK & AVG, RU26, INDEX 17, CH.38, MCS11) Plot 7-823. ANTENNA 3C (PK & AVG, RU52, INDEX 37, CH.110,
MCS11)
P ASS facae sgw: g mn; Peak: 5350.25 MHz, 69.18 dBuV/m
R ORPR. 15+ 5 Avg: 5460.50 MHz, 49.03 dBpV Trace: MaxHold ~ RBW: 1 MH
Tay D 13100 SWL Lo AVG z pm PASS Dre'stceecgorféxo vew_:zmai 2;5913‘7d53r\5'/ﬁ1
140 ff: 5 WT: 1.0ms .
z 140
£120 o
E s
=
= 100 3120
£ g
g 5
E 80 g‘lOO
H b
&
60 = 4 3 80
| S PR S I 5 ©
40 60 ul
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz) S600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Plot 7-821. ANTENNA 3C (PK & AVG, RU52, INDEX 44, CH.62, MCS11) Frequency (MH2)

Plot 7-824. ANTENNA 3C (PK, RU52, INDEX 37, CH.134, MCS11)

PA b iese RBW:1MHZ  peak: 5470.00 MHz, 63.50 dBuV,
SS 5o Gk 15 60 VBW: 3 MHz o2 2 pv/m
Peak Offsel

t 14948 SWT: 1,0ms _Avg: 5457.50 MHz, 48.90 dBuV/m Trace: MaxHold  RBW: 1 MHz 5736.55 MHz
PADSS oemcre ™ v iwe 123.93 dBuV/m
140 130
E 120
3 120 =
§; § 110
g 100 g 100
[} T
5w 2 %0
3 % 80
=60 1 2 70
s —E— E—— ol “iE .
40 60 R T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 50
Frequency (MHz) 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Plot 7-822. ANTENNA 3C (PK & AVG, RU52, INDEX 37, CH.102, Frequency (MHz)
MCS11) Plot 7-825. ANTENNA 3C (PK, RU26, INDEX 0, CH.151, MCS11)
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
i Page 373 of 448
1C2311270064-25-R1.BCG 11/28/2023 - 3/05/2024 | Tablet Device

V 10.6 9/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.


file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH38%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH38%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH102/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH102%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH102/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH102%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH102/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH102%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU52%20Idx44%20Core0%2040MHz%20CH62%20MCS11%20Q72
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH38%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH110/USI%2071083%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH110%20MCS11%20Q79
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH134/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH134%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH134/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH134%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH134/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH134%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU52/Core0/40MHz/CH134/STATS%2071167%2011ax(RU)%20RU52%20Idx37%20Core0%2040MHz%20CH134%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH151/STATS%2071161%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH151%20MCS11%20Q84
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH151/STATS%2071161%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH151%20MCS11%20Q84
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH151/STATS%2071161%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH151%20MCS11%20Q84
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH151/STATS%2071161%2011ax(RU)%20RU26%20Idx0%20Core0%2040MHz%20CH151%20MCS11%20Q84

@ clement

PASS beecor e

Offset: 16.0d8 SWT: 1.0ms

RBW: 1 Mtz 5813.60 MHz

123.81 dBuV/m

Field Strength (dBuV/m)

50

7
S

5675 5710 5745 5780 5815

5850 5885 5920 5955

Frequency (MHz)
Plot 7-826. ANTENNA 3C (PK, RU26, INDEX 17, CH.159, MCS11)

5990 6025

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:
11/28/2023 - 3/05/2024

EUT Type:
Tablet Device

Page 374 of 448

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH159/STATS%2071161%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH159%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU26/Core0/40MHz/CH159/STATS%2071161%2011ax(RU)%20RU26%20Idx17%20Core0%2040MHz%20CH159%20MCS11%20Q86

@ clement

RU484
PASS Avg Offset: 14,648 sgw IMHZ

Peak Offset: 14,38 SWT: 1 0"\5

Peak: 5145.50 MHz, 67.77 dBuV/m
Avg: 5150.00 MHz, 50.40 dBuV/m

140

120

100

80

et

Field Strength (dBuV/m)

40
5025

5050 5075 5100 5125 5150 5175

Frequency (MHz)
Plot 7-827. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.38,
MCS11)

5200 5225 5250 5275

Peak: 5146.50 MHz, 66.26 dBuV/m
Avg: 5149.75 MHz, 51.22 dBuV/m

B!
PASS AV, Offset: 14 648 sﬁw gMH;
—————Peak Offset;

14.3d8 SWT: 1.0ms

140

120

100

80

Field Strength (dBuV/m)

M

P

60

40
5025

5050 5075 5100 5125 5150 5175

Frequency (MHz)
Plot 7-828. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.46,
MCS11)

5200 5225 5250 5275

RBW: 1 MHZ

PASS :vg onm 15.148 VBW: 3 M

k Offset: 14.7d8 SWT: 1. 0ms

Peak: 5355.75 MHz, 65.11 dBuV/m
Avg: 5350.00 MHz, 51.22 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60

40
5225

5250 5275 5300 5325 5350 5375

Frequency (MHz)
Plot 7-829. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.54,
MCS11)

5400 5425 5450 5475

PASS Avg Offiet: 14908 VBW: 3 MH.

Rbw: 1M1z Peak: 5354.25 MHz, 65.39 dBpV/m

Peak Offset: 14,648 SWT: 1. um5 Avg: 5351.75 MHz, 51.04 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60

40

g ST

5225

5250

5275 5300 5325 5350 5375

Frequency (MHz)

5400 5425 5450 5475

Plot 7-830. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.62,

8
PASS Avq offset: l:;tda st gMHl
— PeakOffsets

140

-
~
o

@
o

MCS11)

Peak: 5465.00 MHz, 63.35 dBuV/m

Q8 SWT: 1,0ms _ Avg: 5430.25 MHz, 48.80 dBuV/m

Field Strength (dBuV/m)
S
<

-3
o

40

5345

5370

5395 5420 5445 5470 5495

Frequency (MHz)

5520 5545 5570 5595

Plot 7-831. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.102,

PASS Avq %f’f's;ll 15. Al%a VBW.

140

120

100

80

MCS11)

RBW: 1""2 Peak: 5465.00 MHz, 63.22 dBpV/m

SWT: 1 Oms Avg: 5418.75 MHz, 48.94 dBuV/m

Field Strength (dBuV/m)

60

. -

40

5345 5370

5395 5420 5445 5470 5495

Frequency (MHz)

5520 5545 5570 5595

Plot 7-832. ANTENNA 3C (PK & AVG, RU484, INDEX 65, CH.110,

MCS11)

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-25-R1.BCG

Test Dates:
11/28/2023 - 3/05/2024

EUT Type:
Tablet Device

Page 375 of 448

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH38/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH38%20MCS11%20Q61
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH46/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH46%20MCS11%20Q80
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH54/USI%2071090%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH54%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH62/USI%2071083%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH62%20MCS11%20Q64
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH102/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH102%20MCS11%20Q57
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU484/Core0/40MHz/CH110/STATS%2071167%2011ax(RU)%20RU484%20Idx65%20Core0%2040MHz%20CH110%20MCS11%20Q70

@ clement

Trace: M:!xHoId RBWE 1 MHz 5829.00 MHz Trace: MaxHold RBW- 1 MHz 5650.10 MHz
PASS  petector: # vew: 3 Mz 61.84 dBUV/m PASS Detsctor PR XBW:3 itz 63.44 dBuV/m

130

140 120
H £ 110
3 3
é 120 é 100
g‘loo § o
o o
5 g
g 80 % 70
0 Y 60
50
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz) Frequency (MHz)
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Plot 7-835. ANTENNA 3C (PK, RU484, INDEX 65, CH.134, MCS11)
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7.6.8 Antenna 3c Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/52

RBW: 1 MHz  peak: 5150.00 MHz, 68.28 dBuV/m RBW: 1 MHz  peak: 5461.00 MHz, 60.69 dBuV/m
PASS Ao offiet 1esan VRN S IHZ )5 '5147.25 MHz, 49.39 dBuV/m PASS Ao offiet 15508 VRN S IHZ 5. '5441.25 MHz, 49.54 dBuV/m
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Plot 7-838. ANTENNA 3C (PK & AVG, RU26, INDEX 0, CH.42, MCS11) Plot 7-841. ANTENNA 3C (PK & AVG, RU52, INDEX 37, CH.122,
MCS11)
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7.6.10 Antenna 3a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-860. ANTENNA 3A (PK & AVG, RU26, INDEX 0, CH.36, MCS11)
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Plot 7-861. ANTENNA 3A (PK & AVG, RU52, INDEX 40, CH.64, MCS11)
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Plot 7-863. ANTENNA 3A (PK & AVG, RU52, INDEX 37, CH.140, MCS11)
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Plot 7-864. ANTENNA 3A (PK, RU26, INDEX 8, CH.149, MCS11)
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Plot 7-862. ANTENNA 3A (PK & AVG, RU52, INDEX 37, CH.100,
MCS11)
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Plot 7-865. ANTENNA 3A (PK, RU26, INDEX 8, CH.165, MCS11)
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Plot 7-866. ANTENNA 3A (PK & AVG, RU242, INDEX 61, CH.36,
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Plot 7-867. ANTENNA 3A (PK & AVG, RU242, INDEX 61, CH.40,
MCS11)
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Plot 7-869. ANTENNA 3A (PK & AVG, RU242, INDEX 61, CH.64,
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Plot 7-870. ANTENNA 3A (PK & AVG, RU242, INDEX 61, CH.100,
MCS11)
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Plot 7-871. ANTENNA 3A (PK & AVG, RU242, INDEX 61, CH.104,
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7.6.11 Antenna 3a Radiated Band Edge Measurements (40MHz BW)
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Plot 7-879. ANTENNA 3A (PK & AVG, RU52, INDEX 44, CH.62, MCS11)
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7.6.12 Antenna 3a Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]
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7.6.13 Antenna 3a Radiated Band Edge Measurements (160MHz BW)
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Plot 7-911. ANTENNA 3A (PK & AVG, RU52, INDEX 37, CH.50, MCS11)

PASS it RBW:1MHz  peak: 5353.50 MHz, 67.65 dBRV/m
g Ofisel 15198 ST S oms Avg: 5352.25 MHz, 49.84 dBuV/m

UL —

1204

100

80

—a

Field Strength (dBuV/m)

40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-912. ANTENNA 3A (PK & AVG, RU52, INDEX 52, CH.50, MCS11)
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Plot 7-914. ANTENNA 3A (PK, RU52, INDEX 37, CH.114, MCS11)
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Plot 7-915. ANTENNA 3A (PK, RU26, INDEX 36, CH.114, MCS11)
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Plot 7-916. ANTENNA 3A (PK, RU26, INDEX 0, CH.114, MCS11)
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Plot 7-920. ANTENNA 3A (PK, RU996X2, INDEX 68, CH.114, MCS11)
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7.6.14 Antenna 1b Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/52

PASS i Rbw: 1M1z Peak: 5146.75 MHz, 65.10 dBpV/m
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Plot 7-921. ANTENNA 1B (PK & AVG, RU26, INDEX 0, CH.36, MCS11)
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Plot 7-922. ANTENNA 1B (PK & AVG, RU52, INDEX 37, CH.64, MCS11)
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Plot 7-923. ANTENNA 1B (PK & AVG, RU52, INDEX 37, CH.100,
MCS11)
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Plot 7-924. ANTENNA 1B (PK, RU52, INDEX 40, CH.140, MCS11)

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms

5736.20 MHz
117.29 dBuVv/m

PASS baecori

Offset: 15.3dB

—
o
=}

v}
S

80
70
60

50 £ | I

5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz)

Plot 7-925. ANTENNA 1B (PK, RU26, INDEX 0, CH.149, MCS11)
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Plot 7-926. ANTENNA 1B (PK, RU26, INDEX 8, CH.165, MCS11)
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Plot 7-927. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.36,
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Plot 7-928. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.40,
MCS11)
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Plot 7-929. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.60,
MCS11)
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Plot 7-930. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.64,
MCS11)
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Plot 7-931. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.100,
MCS11)
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Plot 7-932. ANTENNA 1B (PK & AVG, RU242, INDEX 61, CH.104,
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Plot 7-935. ANTENNA 1B (PK, RU242, INDEX 61, CH.136, MCS11)

Frequency (MHz)

Plot 7-938. ANTENNA 1B (PK, RU242, INDEX 61, CH.165, MCS11)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

i Page 398 of 448
1C2311270064-25-R1.BCG 11/28/2023 - 3/05/2024 | Tablet Device

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.



file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH132/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH132%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH136/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH136%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH136/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH136%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH136/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH136%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH136/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH136%20MCS11%20Q83
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH140/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH140%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH140/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH140%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH140/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH140%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH140/STATS%2071161%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH140%20MCS11%20Q65
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH149/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH149/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH149/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH149/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH165/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH165/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH165/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH165%20MCS11%20Q86
file:///S:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(RU)/RU242/Core1%20Diversity/20MHz/CH165/USI%2071083%2011ax(RU)%20RU242%20Idx61%20Core1%20Diversity%2020MHz%20CH165%20MCS11%20Q86

@ clement

7.6.15 Antenna 1b Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]
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Plot 7-939. ANTENNA 1B (PK & AVG, RU26, INDEX 0, CH.38, MCS11)
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Plot 7-940. ANTENNA 1B (PK & AVG, RU52, INDEX 44, CH.62, MCS11)
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Plot 7-941. ANTENNA 1B (PK & AVG, RU52, INDEX 37, CH.102,
MCS11)
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Plot 7-942. ANTENNA 1B (PK & AVG, RU52, INDEX 37, CH.110,

MCS11)
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Plot 7-943. ANTENNA 1B (PK, RU52, INDEX 44, CH.134, MCS11)
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Plot 7-944. ANTENNA 1B (PK, RU26, INDEX 17, CH.151, MCS11)
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Plot 7-945. ANTENNA 1B (PK, RU26, INDEX 17, CH.159, MCS11)
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